



# IMPROVECARENOW

*improving lives through collaborative medicine*

Model IBD Care—a Guideline for Consistent Reliable Care: Diagnostic and therapeutic interventions that are appropriate and recommended for a very large percentage of children and adolescents with Crohn's disease and ulcerative colitis.<sup>1</sup>

Complete diagnostic and initial evaluation:

- CBC, ESR, CRP and serum albumin
- Esophagogastroduodenoscopy with biopsy and colonoscopy with biopsy
- Imaging of the small intestine (upper GI and small bowel series; or CT scan with oral and IV contrast; or MR enterography or capsule endoscopy). Minimizing or avoiding exposure to ionizing radiation is recommended.
- Consider fecal calprotectin to establish a baseline level
- Other studies as indicated, including stool samples to rule out enteric infection

Extent of disease: Documentation of disease location (esophagus, stomach, duodenum, jejunum, ileum, right colon, transverse colon, left colon, rectum, perineum)

Crohn's disease phenotype: Based on the Paris classification (age at diagnosis; disease above the distal ileum; non-stenosing, non-penetrating; penetrating; or stenosing)

Severity: Physician Global Assessment (Quiescent, Mild, Moderate, Severe); short Pediatric Crohn's Disease Activity Index (sPCDAI); Pediatric Ulcerative Colitis Activity Index (PUCAI)

Visit frequency: It is recommended that each patient be examined and evaluated at least once every 6 months ( $\leq 200$  days)

Monitoring with fecal calprotectin: Consider monitoring fecal calprotectin periodically, at the time of and after a treatment change

Treatment with 5-ASA:

When using the following medications, use the recommended doses:

1. Mesalamine 80 (60-100) mg/kg/day up to 4.8 g/day for active colitis.
2. Mesalamine at least 30 (30-100) mg/kg/day up to 4.8 g/day for maintenance of quiescent or inactive colonic disease.
3. Sulfasalazine 70 (50-80) mg/kg/day up to 4 g/day for active colitis.
4. Sulfasalazine at least 25 (25-80) mg/kg/day up to 4 g/day for maintenance of quiescent or inactive colonic disease.

---

<sup>1</sup> The guidance in this document does not indicate an exclusive course of treatment or serve as a standard of medical care. Variations, taking into account individual circumstances, may be appropriate.

### Treatment with prednisone:

1. Prednisone may be used for induction of remission, although minimizing steroid exposure is a priority. Long-term treatment with prednisone can induce significant adverse effects and has not been shown to be effective for maintenance of remission.
2. To induce remission the dose of prednisone is 1 mg/kg/d, rounding up to the nearest 5 mg, up to 40 to 60 mg per day, PO for 1 to 4 weeks (induction phase).
3. Taper prednisone and discontinue it within 16 weeks after treatment was begun.
  - a. Prednisone resistance is defined as an inadequate improvement after 2 to 4 weeks of treatment with prednisone.
  - b. Prednisone dependence is present when a patient, who initially improves in response to prednisone treatment, develops a recurrence when the dose is being tapered or within 6 months after prednisone is discontinued.

### Treatment with thiopurines:

1. Prior to initiation of a thiopurine, determine thiopurine methyltransferase (TPMT), preferably by phenotype.
2. Choose a starting dose of azathioprine or 6-mercaptopurine (6MP) based on TPMT. If there is:
  - a. Absent or very low TPMT activity, do not use a thiopurine.
  - b. Intermediate TPMT activity, start azathioprine at 1.0 to 1.5 mg/kg/day or 6MP 0.5 to 0.75mg/kg/day.
  - c. Normal to high TPMT activity, start azathioprine at 2.0 to 3.0 mg/kg/day or 6MP 1.0 to 1.5 mg/kg/day.
3. For the maintenance dose of thiopurine use either at least the starting dose as defined above or base the dose on blood concentrations of thiopurine metabolites or evidence of toxicity.
4. Monitor CBC and ALT for evidence of toxicity.
5. For patients treated with a thiopurine, when disease is moderately or severely active it is recommended that the 6-TGN level be measured (if not done in the previous 90 days).

### Treatment with methotrexate:

1. For induction of remission, the recommended dose of methotrexate is 15 mg/m<sup>2</sup>, up to 25 mg, IM, subcutaneous or oral once a week.
2. For maintenance of remission, the recommended dose of methotrexate is 10 to 15 mg/m<sup>2</sup>, up to 15 to 25 mg, IM, subcutaneous or oral once a week.
3. Folic acid supplementation is recommended in a dose of 800 to 1200 micrograms daily.
4. Monitor CBC and ALT for evidence of toxicity.

### Treatment with infliximab:

1. It is recommended that tuberculosis testing (skin test (PPD) and/or Interferon-gamma release assays (IGRAs) and/or a chest radiograph) be obtained before initiation of infliximab therapy.
2. For induction of remission, it is recommended that infliximab 5 mg/kg IV (or rounding up to the nearest 100mg if consistent with the desired treatment range) be used as an initial dose, with repeat doses of 5 mg/kg IV 2 and 6 weeks later (0, 2, 6 weeks). Higher doses and/or shorter intervals between infusions may also be considered with greater disease severity.
3. For initial maintenance of remission, it is recommended that infliximab 5 mg/kg IV (or rounding up to the nearest 100 mg if consistent with the desired treatment range) be given every 8 weeks.

Higher doses and/or shorter intervals between infusions may also be considered with greater disease severity.

4. It is recommended that the infliximab trough level be measured just prior to the first maintenance dose (typically at week 14).
5. For patients treated with and poorly responsive to infliximab, it is recommended to measure infliximab trough and antibody to infliximab (ATI) levels if not done in the previous 112 days. In patients responding well to infliximab but who lose response prior to the next infusion, can consider dose adjustment followed by measurement of infliximab trough and antibody to infliximab (ATI).
6. The target trough level is generally between 3 to 5 µg/mL at the lower limit and 7 to 10 µg/mL at the upper limit.
7. If the measured trough is *below* the desired therapeutic range, consider increasing the dose or decreasing the interval between infusions. If the measured trough is *above* the desired therapeutic range, consider decreasing the dose or increasing the interval between infusions if clinically appropriate.

#### Treatment with adalimumab:

1. It is recommended that tuberculosis testing (skin test (PPD) and/or IGRA and/or a chest radiograph) be obtained before initiation of adalimumab therapy
2. For induction of remission: For patients weighing ≥ 40 kg it is recommended that adalimumab 160 mg SQ be given once, then 80 mg SQ two weeks later. For patients weighing < 40 kg, it is recommended that adalimumab 80 mg SQ be given once, then 40 mg SQ two weeks later.
3. For initial maintenance: For patients weighing ≥ 40 kg it is recommended that adalimumab 40 mg SQ be given every other week. For patients weighing < 40 kg, it is recommended that adalimumab 20 mg SQ be given every other week.
4. For patients treated with adalimumab, when disease is active it is recommended that the adalimumab trough level and antibody to adalimumab be measured (if not done in the previous 112 days).
5. The target trough level is generally greater than 6 to 8 µg/mL (to date, an upper limit has not been established).
6. If the measured trough is below the desired therapeutic range, consider increasing the dose or decreasing the interval between injections.

#### Post-resection monitoring and treatment:

1. It is recommended that post-operative medical therapy be started or continued in Crohn's disease patients, particularly those with high risk factors for disease recurrence, including prior resection, presence of colonic and/or extensive disease at the time of resection, penetrating or perforating disease or tobacco usage.
2. Consider monitoring patients with Crohn's disease who have undergone resection for post-operative assessment of disease activity with ileocolonoscopy beginning at 3-6 months following resection. Other methods of post-resection monitoring may include MR Enterography and fecal calprotectin.

## Nutritional and Growth Assessment

<b>Status</b>	<b>Definition</b>
Nutritional status at risk	Weight percentile changed lower by one isobar <i>or</i> Weight stable (no gain) or 1% to 9% loss (involuntary) Body mass index <10 <sup>th</sup> percentile for age (Adjust for prednisone treatment)
Nutritional failure	Weight percentile changed lower by two isobars <i>or</i> Weight loss ≥ 10% Body mass index <3 <sup>rd</sup> percentile for age (Adjust for prednisone treatment)
Nutritional status satisfactory	Not at risk or failure
Growth status at risk	Height percentile changed lower by one isobar <i>or</i> Height percentile <10 <sup>th</sup> percentile for age <i>or</i> Height velocity <10 <sup>th</sup> percentile for age
Growth failure	Height percentile changed lower by two isobars <i>or</i> Height percentile <3 <sup>rd</sup> percentile for age <i>or</i> Height velocity <3 <sup>rd</sup> percentile for age
Growth satisfactory	Not at risk or failure

## **SELECTED BIBLIOGRAPHY**

### Quality Improvement

1. Wolters FL, Russel MGVM, Stockbrugger RW. Systematic review: has disease outcome in Crohn's disease changed during the last four decades? *Aliment Pharmacol Ther* 2004; 20:483-96
2. Reddy SI, Friedman S, Telford JJ, et al. Are patients with inflammatory bowel disease receiving optimal care? *Am J Gastroenterol* 2005; 100:1357-61
3. McGlynn EA, Asch SM, Adams J, et al. The quality of health care delivered to adults in the United States. *N Engl J Med* 2003; 348:2635-45
4. Jha AK, Li Z, Orav EJ, et al. Care in U.S. hospitals—the Hospital Quality Alliance Program. *N Engl J Med* 2005; 353:265-74
5. Mangione-Smith R, DeCristofaro AH, Setodji CM, et al. The quality of ambulatory care delivered to children in the United States. *N Engl J Med* 2007; 357:1515-23
6. Haynes AB, Weiser TG, Berry WR et al. A surgical safety checklist to reduce morbidity and mortality in a global population. *New Engl J Med* 2009; 360:491-9

### Guidelines

1. Tremaine WJ, Sandborn WJ, Loftus EV, et al. A prospective cohort study of practice guidelines in inflammatory bowel disease. *Am J Gastroenterol* 2001; 96:2401-6
2. Kornbluth A, Sachar DB. Ulcerative colitis practice guidelines in adults. *Amer J Gastroenterol* 2004; 99:1371-85

3. Lichtenstein GR, Abreu MT, Cohen R, et al. American Gastroenterological Association Institute medical position statement on corticosteroids, immunomodulators, and infliximab in inflammatory bowel disease. *Gastroenterology* 2006; 130:935-9
4. IBD Guideline Team, Cincinnati Children's Hospital Medical Center: evidence-based care guideline for management of pediatric moderate/severe inflammatory bowel disease (IBD), <http://www.cincinnatichildrens.org/svc/alpha/h/health-policy/ev-based/ibd.htm>, Guideline 29, pages 1-29, April 5, 2007
5. Akobeng AK. Evidence base for interventions used to maintain remission in Crohn's disease. *Aliment Pharmacol Ther* 2008; 27:11-18
6. Panaccione, Rutgeerts P, Sandborn WJ et al. Treatment algorithms to maximize remission and minimize corticosteroid dependence in patients with inflammatory bowel disease. *Aliment Pharmacol Ther* 2008; 28:674-88

### Diagnosis and Classification

1. IBD Working Group of the European Society for Pediatric Gastroenterology, Hepatology and Nutrition (ESPGHAN). Inflammatory bowel disease in children and adolescents: recommendations for diagnosis—the Porto criteria. *J Pediatr Gastroenterol Nutr* 2005;41:1-7
2. Satsangi J, Silverberg MS, Vermeire S, et al. The Montreal classification of inflammatory bowel disease: controversies, consensus, and implications. *Gut* 2006; 55:749-53
3. Walfish A, Sachar D. Phenotype classification in IBD: Is there an impact on therapy? *Inflamm Bowel Dis* 2007;13:1573-5
4. Bousvaros A, Antonioli D, Colletti R, et al. Differentiating ulcerative colitis from Crohn's disease in children and young adults: a report of a working group of the North American Society of Pediatric Gastroenterology Hepatology and Nutrition, and the Crohn's and Colitis Foundation of America. *J Pediatr Gastroenterol Nutr* 2007; 44:653-74
5. Nikolaus S, Schreiber S. Diagnostics of inflammatory bowel disease. *Gastroenterology* 2007;133:1670-89
6. Levine A, Griffiths A, Markowitz J, et al. Pediatric modification of the Montreal classification for inflammatory bowel disease: the Paris classification. *Inflamm Bowel Dis* 2011; 17:1314-21

### Fecal Calprotectin

1. Lassen A, Strid H, Ohman L, et al. Fecal calprotectin one year after ileocaecal resection for Crohn's disease—a comparison with findings at ileocolonoscopy. *J Crohns Colitis* 2014; 8:789-95.
2. Zubin G, Peter L. Predicting endoscopic crohn's disease activity before and after induction therapy in children: a comprehensive assessment of PCDAI, CRP and fecal calprotectin. *Inflamm Bowel Dis* 2015; 21: 1386-91.
3. Henderson P et al. The diagnostic accuracy of fecal calprotectin during the investigation of suspected pediatric inflammatory bowel disease. *Am J Gastroenterol* 2012; 107: 941-9.
4. Guardiola J et al. Fecal level of calprotectin identifies histologic inflammation in patients with ulcerative colitis in clinical and endoscopic remission. *Clin Gastro Hep* 2014; 12: 1865-70.
5. Naismith et al. A prospective evaluation of the predictive value of faecal calprotectin in quiescent Crohn's Disease. *J Crohn's Colitis* 2014; 8: 1022-9.
6. Mosli et al. C-reactive protein, fecal calprotectin and stool lactoferrin for detection of endoscopic activity in symptomatic inflammatory bowel disease patients: a systematic review and meta-analysis. *Am J Gastroenterol* 2015; 110: 802-19.

7. Boschetti G et al. Levels of fecal calprotectin are associated with the severity of postoperative endoscopic recurrence in asymptomatic patients with Crohn's disease. *Am J Gastroenterol* 2015; 110: 865-72.
8. Wright et al. Measurement of fecal calprotectin improves monitoring and detection of recurrence of Crohn's disease after surgery. *Gastroenterology* 2015; 148: 938-47.

#### Therapeutic Drug Monitoring

1. Vande Casteele N, Gils A, Singh S, et al. Antibody response to infliximab and its impact on pharmacokinetics can be transient. *Am J Gastroenterol* 2013; 108:962-71
2. Singh N, Rosenthal CJ, Melmed GY et al. Early infliximab trough levels are associated with persistent remission in pediatric patients with inflammatory bowel disease. *Inflamm Bowel Dis* 2014; 20: 1708-1713
3. Mazor Y, Almog R, Kopylov U et al. Adalimumab drug and antibody levels as predictors of clinical and laboratory response in patients with Crohn's disease. *Aliment Pharmacol Ther* 2014; 40: 620-628
4. Vande Casteele N, Ferrante M, Van Assche G et al. Trough concentrations of infliximab guide dosing for patients with inflammatory bowel disease. *Gastroenterology* 2015; 148:1320-1329.

#### Thiopurines

1. Winter J, Walker A, Shapiro D, et al. Cost-effectiveness of thiopurine methyltransferase genotype screening in patients about to commence azathioprine therapy for treatment of inflammatory bowel disease. *Aliment Pharmacol Ther* 2004; 20:593-599
2. Dubinsky MC, Reyes E, Ofman J, et al. A cost-effectiveness analysis of alternative disease management strategies in patients with Crohn's disease treated with azathioprine or 6-mercaptopurine. *Am J Gastroenterol* 2005; 100:2239-47
3. Colletti RB. Next steps on the TPMT 6-TGN pathway. *J Pediatr Gastroenterol Nutr* 2006; 43:282-3
4. Osterman MT, Kundu R, Lichtenstein GR, Lewis JD. Association of 6-thioguanine nucleotide levels and inflammatory bowel disease activity: a meta-analysis. *Gastroenterol* 2006; 130:1047-53
5. Banerjee S, Bishop W. Evolution of thiopurine use in pediatric inflammatory bowel disease in an academic center: role of thiopurine methyl transferase and 6-mercaptopurine metabolite measurements. *J Pediatr Gastroenterol* 2006; 43:324-30
6. Pearson DC, May GR, Fick G, et al. Azathioprine for maintaining remission of Crohn's disease. *Cochrane Database of Systematic Reviews* (2):CD000067, 2008

#### Infliximab

1. Clark M, Colombel JF, Feagan BC, et al. American Gastroenterological Association Consensus Development Conference on the Use of Biologics in the Treatment of Inflammatory Bowel Disease, June 21-23, 2006. *Gastroenterology* 2007;1 33:312-39
2. Panaccione R, Fedorak RN, Aumais G, et al. Canadian Association of Gastroenterology clinical practice guidelines: the use of infliximab in Crohn's disease. *Can J Gastroenterol* 2004; 18:503-8
3. Maser EA, Villela R, Silverberg MS, Greenberg GR. Association of trough serum infliximab to clinical outcome after scheduled maintenance treatment for Crohn's disease. *Clin Gastroenterol Hepatol* 2006; 4:1248-54

4. Klotz U, Teml A, Schwab M. Clinical pharmacokinetics and use of infliximab. *Clin Pharmacokinet* 2007; 46:645-60
5. Hyams J, Crandall W, Kugathasan S, et al. Induction and maintenance infliximab therapy for the treatment of moderate-to-severe Crohn's disease in children. *Gastroenterology* 2007; 132:863-73.
6. Frymoyer A, Piester TL, Park KT. Infliximab Dosing Strategies and Predicted Trough Exposure in Children with Crohn's Disease Adam. *J Pediatr Gastroenterol Nutr* 2016 (In Press).

### Methotrexate

1. Turner D, Grossman AB, Rosh J et al. Methotrexate following unsuccessful thiopurine therapy in pediatric Crohn's disease. *Amer J Gastroenterol* 2007; 102:2804-2812
2. Haisma SM, Lijftogt T, Kindermann A, et al. Methotrexate for maintaining remission in paediatric Crohn's patients with prior failure or intolerance to thiopurines: a multicenter cohort study. *J Crohns Colitis*. 2015; 9:305-11.

### Post-Resection Monitoring

1. Rutgeerts P, Geboes K, Vantrappen G, et al. Predictability of the postoperative course of Crohn's disease. *Gastroenterology* 1990; 99:956-63
2. Baldassano RN, Han PD, Jeshion WC, et al. Pediatric Crohn's disease: risk factors for postoperative recurrence *Amer J Gastroenterol* 2001; 96:2169-76.
3. Regeuro M, Schraut W, Baidoo L, et al. Infliximab prevents Crohn's disease recurrence after ileal resection. *Gastroenterology* 2009. 136:441-50.
4. De Cruz P, Kamm MA, Prideau L, et al. Postoperative recurrent luminal Crohn's disease: a systematic review. *Inflamm Bowel Dis* 2012; 18:758-77.
5. Boualit M, Salleron J, Turck D, et al. Long-term outcome after first intestinal resection in pediatric-onset Crohn's disease: a population-based study. *Inflamm Bowel Dis* 2013; 19:7-14.
6. Bobanga ID, Bai S, Swanson MA, et al. Factors influencing disease recurrence after ileocolic resection in adult and pediatric onset Crohn's disease. *Am J Surg* 2014; 208:591-6.
7. Hansen LF, Jakobsen C, Paerregaard A, et al. Surgery and postoperative recurrence in children with Crohn disease. *J Pediatr Gastroenterol* 2015; 43:324-30.
8. Wright EK, Kamm MA, De Cruz P, et al. Measurement of fecal calprotectin improves monitoring and detection of recurrence of Crohn's disease after surgery. *Gastroenterology* 2015. 148:938-47.
9. Regueiro M, Feagan BG, Zou B, Johanns J, Blank MA, Chevrier M, Plevy S, Popp J, Cornillie FJ, Lukas M, Danese S, Paolo Gionchetti P, Hanauer SB, Reinisch W, Sandborn WJ, Sorrentino D, Rutgeerts P, for the PREVENT Study Group. Infliximab reduces endoscopic, but not clinical, recurrence of Crohn's disease following ileocolonic resection. *Gastroenterol* 2016